
 

FINAL SUPPLEMENTAL 

ENVIRONMENTAL IMPACT REPORT 

ENVIRONMENTAL ASSESSMENT 

FOR THE 

NORTH PLEASANT VALLEY GROUNDWATER TREATMENT 
FACILITY 

 

SCH NO. 2013091065 

 
 

Lead Agency: 

 
 

June 2016 

  



 

 

 

FINAL SUPPLEMENTAL 

ENVIRONMENTAL IMPACT REPORT 

ENVIRONMENTAL ASSESSMENT 

FOR THE 

NORTH PLEASANT VALLEY GROUNDWATER TREATMENT 
FACILITY 

 

 

 
 

 

 

 

 

 

Prepared for: 

City of Camarillo 
601 Carmen Drive 

Camarillo, California 93010 

 

Prepared by: 

Padre Associates, Inc. 
1861 Knoll Drive 

Ventura, California 93003 
805/644-2220, 805/644-2050 (fax) 

 

 

June 2016 

 

Project No. 1502-3102 

 
 



Ci ty  o f  Camar i l l o  
Nor th  P leasan t  Va l l ey  Groundwate r  T rea tment  Fac i l i t y  Tab le  o f  Con ten ts  
[...]
which currently operates at unacceptable LOS.  This 
impact is considered potentially significant. 

The City shall pay Traffic Impact Mitigation fees 
to the Ventura County Transportation 
Department based on the projected number of 
average daily trips and the rates ($/trip) in effect 
at the time operation of the facility is initiated.  
These fees would be used for roadway 
improvements to offset the contribution of the 
project to level of service impacts. 

 

Site 4 Alternative 

Same as the Proposed Action 

 

Site 7 Alternative 

Same as the Proposed Action 

Site 4 Alternative 

Same as the 
Proposed Action 

 

Site 7 Alternative 

Same as the 
Proposed Action 

  



Ci ty  o f  Camar i l l o  
Nor th  P leasan t  Va l l ey  Groundwate r  T rea tment  Fac i l i t y  2 .0  Summary  

Page 2-25 

Table 2-2.  Comparison of the Impacts of the Alternatives 

Issue Area 
Proposed 

Action 
Site 4 

Alternative
Site 7 

Alternative 

Aesthetics LS LS- LS+ 

Agriculture LS LSM LSM 

Air quality LS LS+ LS+ 

Cultural resources LSM LSM LSM+ 

Greenhouse gas emissions LS LS+ LS+ 

Hazardous materials LSM LSM LSM 

Water resources LSM LSM LSM 

Land use & planning LS LS LS- 

Noise LSM LSM- LSM 

Transportation LSM LSM LSM 

 LS Less than significant 

 LSM Less than significant with mitigation 

 PS Potentially significant and unmitigable 

 + Greater than the Proposed Action 

 - Less than the Proposed Action 

 



Ci ty  o f  Camar i l l o  
Nor th  P leasan t  Va l l ey  Groundwate r  T rea tment  Fac i l i t y  3 .0  Pro jec t  Desc r ip t ion 

Page 3-1 
6/15/16 

3.0 PROJECT DESCRIPTION 

3.1 PROJECT PROPONENT AND LEAD AGENCY 

City of Camarillo 
601 Carmen Drive 
Camarillo, California 93010 

Contact:  Lucia M. McGovern 
(805) 388-5334 

3.2 PROJECT LOCATION 

The facility site would serve two existing water wells, two proposed wells and several 
water distribution pipelines and would discharge a waste (brine) stream to the Regional Salinity 
Management Project pipeline operated by the Calleguas Municipal Water District.  Therefore, 
the Proposed Action facility site (Site 2 in the Initial Study) is located near these facilities (see 
Figures 3-1 and 3-2).  The Proposed Action facility site, Site 4 Alternative facility site and the 
two proposed well sites are located adjacent to the City limits within the unincorporated portion 
of Ventura County, and are zoned AE-40 ac.  The Proposed Action facility site and the proposed 
northern well site is located within APN 156-0-180-38 (49.36 acres), and the proposed southern 
well site is located within APN 156-0-180-28 (40.22 acres), and the current land use is 
agriculture (row crops).  Land uses surrounding the Proposed Action facility site include 
agriculture to the west, north and east, with St. John’s Pleasant Valley Hospital and residential 
areas to the south.    

3.3 TREATED GROUNDWATER DISTRIBUTION 

Approximately 4,500 to 6,000 acre-feet/year of the treated groundwater produced by 
the project would be provided to the City of Camarillo’s existing service area.  The balance of 
the treated groundwater would be sold to the Calleguas Municipal Water District for distribution 
within their existing service area to serve customers within the FCGMA area (i.e., cities of 
Oxnard and Port Hueneme). 

3.4 MUNICIPAL REORGANIZATION 

The Proposed Action facility site and two well sites are located outside the City 
boundary and the City’s Sphere of Influence, but within the City’s Area of Interest (see Figure 3-
2).  As the preferred facility site is located outside the City’s municipal boundaries and would be 
served by the Camarillo Sanitary District, the City would request approval from LAFCO for 
reorganization.  The two well sites would not require service from public agencies and would not 
be annexed.  The reorganization proposal would include: 

 An amendment to the City’s Sphere of Influence boundaries to include the 
facility site; 

 Parcel subdivision to create a legal lot for the facility site; 

 Annexation of the facility site to the City; 

 An amendment to the Camarillo Sanitary District’s Sphere of Influence 
boundary to include the facility site; 



Ci ty  o f  Camar i l l o  
Nor th  P leasan t  Va l l ey  Groundwate r  T rea tment  Fac i l i t y  3 .0  Pro jec t  Desc r ip t ion 

Page 3-2 
6/15/16 

 Annexation of the facility site to the Camarillo Sanitary District;  

 Detachment of the facility site from the Ventura County Resource 
Conservation District, Ventura County Waterworks District No. 19, County 
Service Area no. 32 (individual sewage disposal), County Service Area no. 33 
(recreation and park services) and Gold Coast Transit District; and 

 The City of Camarillo would pre-zone the facility site to ensure General Plan 
consistency. 

The City would pre-zone the facility site to R-E (Rural Exclusive) and issue a 
conditional use permit in accordance with Chapter 19.62 of the City’s Municipal Code to reflect a 
“Quasi Public/Utility” land use designation.   A subdivision to create a legal lot for the facility site 
would be requested from the Ventura County Resource Management Agency.   

3.5 PROJECT COMPONENTS 

The Proposed Action facility site (former Site 2) would be approximately 4.0 acres in 
area, including a 50-foot buffer adjacent to agricultural areas.  The proposed well sites would be 
approximately 0.25 acres for the northern site and 0.20 acres for the southern site, including a 
pull-through driveway for chemical delivery and service trucks. 

3.5.1 Groundwater Treatment Facility 

The proposed Facility would have the capacity to treat 9,000 acre-feet/year of 
groundwater (which would include groundwater currently pumped from Well B), and provide 
7,500 acre-feet/year of RO-treated water to the City of Camarillo’s customers.   

3.5.1.1 Structures 

A preliminary layout of the Groundwater Treatment Facility is provided as Figure 3-3. 
A single administration building approximately 3,250 square feet in size would include office 
space, control room, electrical room, and storage area.  A separate building would house an 
emergency generator (approximately 1,034 square feet).  Three separate pumping facilities 
(reverse osmosis [RO] pumps, finished water pumps and chemical feed pumps) and the 
decarbonator blower facility would be housed in structures, and/or sound enclosures for noise 
control.  The RO treatment system would be protected from the sun and rain by a metal canopy, 
but not a fully enclosed structure.  Parking and driveway space would be provided at the 
administration building for operations and maintenance personnel, delivery of water treatment 
chemicals and supplies, and for maintenance activities (e.g. RO membrane replacement) at the 
facility. 

A wall (approximately 80 feet long by 20 feet high) would be constructed near the 
southern boundary of the facility to screen views from Antonio Avenue, and attenuate noise. 

  



Ci ty  o f  Camar i l l o  
Nor th  P leasan t  Va l l ey  Groundwate r  T rea tment  Fac i l i t y  3 .0  Pro jec t  Desc r ip t ion 

Page 3-3 
6/15/16 

3.5.1.2 Pre-Treatment 

Groundwater to be treated contains elevated concentrations of iron and manganese. 
If iron and/or manganese are present in oxidized forms, fouling of the RO membranes may 
occur.  Therefore, pre-treatment of the groundwater prior to RO would be required.  Based on 
the results of a pilot study at Well A, oxidation of the dissolved iron and manganese using 
sodium hypochlorite was selected at the preferred pre-treatment process.  The oxidation 
process converts the dissolved iron and manganese into a solid precipitate, and would be 
conducted in a 90,000-gallon contact basin (see Figure 3-3).   

The resulting precipitate would be removed by granular media (green sand) filters.  
The filters would be backwashed periodically to remove accumulated precipitate.  The 
backwash water/precipitate mixture (wash water) would be temporarily stored in a 112,000-
gallon equalization basin, then pumped to a package solids settling system to physically 
separate the solids from the water into a concentrated side-stream.  Solids removed from the 
wash water (primarily iron and manganese) would be disposed of as a sludge to the local City 
sewer.  A 100,000-gallon backwash supply tank would provide water storage needed for filter 
backwashing. 

3.5.1.3 Reverse Osmosis (RO) Treatment 

The RO process would be designed for a groundwater feed of 6,000 gallons per 
minute (gpm), and produce approximately 4,700 gpm of treated water using four RO trains 
(three operating, one standby).  The RO process would be used to lower the total dissolved 
solids (TDS) content of the groundwater supply to make it suitable for potable use.  The City’s 
two existing wells (A & B) have capacities of 1,500 gallons per minute (gpm) each for a total 
combined capacity of 3,000 gpm.  The additional 3,000 gpm of feed water would be produced 
by two new brackish groundwater wells to be located off-site.   

Sodium bisulfite, sulfuric acid and anti-scalant would be injected into the feed water 
upstream of the RO trains to remove residual free chlorine, adjust pH and minimize membrane 
scaling.  Filtered water from the pre-treatment system would be held in a 90,000 gallon RO feed 
tank and pumped through cartridge filters and then booster pumped into the RO system.  The 
feed tank provides flow equalization so that flows supplied to the RO system can be kept as 
constant as possible. The pumps would be enclosed for noise control.  A flush system with 
3,800 gallon tank and clean-in-place system with 4,500 gallon tank would be provided to clean 
and maintain the RO membranes.  The RO facility would be covered by a metal canopy to 
protect it from sun and rain. 

3.5.1.4 Post-Treatment, Disinfection and Brine Disposal 

Following RO treatment, the treated water would be decarbonated to remove carbon 
dioxide (CO2).  Approximately 5 percent of the RO influent flow would be bypassed and blended 
with the treated water.  The RO-treated water would be disinfected with aqueous ammonia and 
sodium hypochlorite.  The resulting treated water would meet all drinking water standards, with 
an estimated concentration of less than 0.1 mg/l iron, less than 0.03 mg/l manganese, 196 mg/l 
TDS, 20 mg/l chloride and 70 mg/l sulfate.   



Ci ty  o f  Camar i l l o  
Nor th  P leasan t  Va l l ey  Groundwate r  T rea tment  Fac i l i t y  3 .0  Pro jec t  Desc r ip t ion 

Page 3-4 
6/15/16 

The RO process would generate up to 2.1 million gallons per day of brine (typically 
850 to 1,450 gallons/minute), with a TDS concentration of about 9,000 mg/l.  The brine would be 
discharged to the Calleguas Regional Salinity Management Project pipeline at Lewis Road (see 
Figure 3-2), which would transport the brine stream to an existing ocean outfall at Port 
Hueneme.  

3.5.1.5 Treated Water Delivery to the Distribution System 

Treated, blended (finished) water would be collected into a 43,000-gallon pump well 
located below the finished water pump station.  The pumps would be housed in sound 
enclosures for noise control.  The pump station would have the capability to pump all of the 
water produced either to the City’s Zone 1 or Zone 2 distribution system or to a combination of 
the two zones. 

3.5.1.6 Chemical Storage and Feed  

Chemicals associated with water treatment would be stored on-site (30-day supply) 
and include sodium hydroxide, sodium hypochlorite, aqueous ammonia, sodium bisulfite, 
sulfuric acid, and anti-scalant (see Table 3-1).  Chemical storage and feed equipment would be 
under a 4,950 square foot canopy system to protect them from the sun and rain.   

3.5.1.7 Energy Management 

Photo-voltaic solar panels would be mounted on the roof of the administration 
building, and provide about 260 to 390 kilowatt-hours per day.  This would offset about one 
percent of the estimated energy consumption of the project (up to 28,000 kilowatt-hours per 
day). 

Table 3-1.  Chemical Use and Storage 

Chemical Use Concentration 
On-site Storage 

(gallons) 

Sodium hydroxide RO membrane cleaning 25% 4,500 

Sodium hypochlorite 
Oxidation pretreatment and 

disinfection 
25% 5,900 

Aqueous ammonia Disinfection 19% 1,200 

Sodium bisulfite 
Removing residual chlorine 
present in RO feed water 

25% 1,700 

Sulfuric acid pH adjustment 93% 13,000 

Anti-scalant 
Prevents precipitation on 

RO membranes 
100% 530 

 
  



Ci ty  o f  Camar i l l o  
Nor th  P leasan t  Va l l ey  Groundwate r  T rea tment  Fac i l i t y  3 .0  Pro jec t  Desc r ip t ion 

Page 3-5 
6/15/16 

3.5.2 New Wells 

The City proposes to install two new wells to provide about 3,000 gpm of brackish 
groundwater.  The proposed northern well site is located in a 0.25-acre agricultural area 
immediately north of the new Rancho Campana High School, while the southern well site is 
located immediately east of the Church of Latter Day Saints and south of the High School (see 
Figure 3-2).  The well sites would be accessed using existing farm roads.  Brackish groundwater 
produced by these new wells would be treated at the facility, and would serve to provide an 
additional source of potable water, and remove salts from the groundwater basin.  It is 
anticipated that the well sites would include the following components: 

 Wellhead and enclosure;  

 Submersible pumps; and 

 Piping and electrical gear. 

3.5.3 Pipelines 

New pipelines would be required to: 

 Connect existing Wells A and B to the inlet of the proposed Groundwater 
Treatment Facility; 

 Connect both new wells to the inlet of the proposed Groundwater Treatment 
Facility; 

 Connect the waste (brine) stream from the RO process to the Regional 
Salinity Management pipeline; 

 Connect the wash-water solids settling system to a local sewer; and 

 Connect the outlet of the proposed Groundwater Treatment Facility to 
existing Zone 1 and Zone 2 water service pipelines. 

The well feed pipelines would be pressurized and have a diameter of approximately 
12 inches.  The brine stream pipeline would be approximately 12 inches in diameter and 
pressurized.  Pipelines would be mostly located along roadways within the public right-of-way.  
However, the well feed pipelines from the proposed wells would be located within agricultural 
lands (see Figure 3-2).  Table 3-2 provides information concerning the proposed pipelines. 

3.5.4 Access, Lighting and Landscaping 

An access road (approximately 150 feet long) would be constructed from Antonio 
Avenue, and extend north to the facility site.  The access road alignment would be designed to 
avoid fragmentation of agricultural land between the facility site and Antonio Road.  The access 
road would be approximately 20 feet wide, paved with asphalt concrete and maintained by the 
City.  An internal access road would be constructed within the facility to provide access to the 
various components.  Landscaping (tall shrubs and/or small trees) would be provided along the 
southern and western perimeter of the facility to screen views from Antonio Avenue. 

  



Ci ty  o f  Camar i l l o  
Nor th  P leasan t  Va l l ey  Groundwate r  T rea tment  Fac i l i t y  3 .0  Pro jec t  Desc r ip t ion 

Page 3-6 
6/15/16 

Table 3-2.  Proposed Pipeline Summary 

Pipeline Purpose 
Approximate 
Length (feet) 

Approximate 
Diameter 
(inches) 

Alignment 

Connect Well A to the Treatment 
Facility 

1,800 12 
Las Posas Road, Antonio 
Avenue  

Connect Well B to the Treatment 
Facility 

300 12 
Antonio Avenue, agricultural 
access road 

Connect new northern off-site well to 
the Treatment Facility 

3,300 12 
Unpaved agricultural access 
road 

Connect new southern off-site well to 
the Treatment Facility 

4,700 12 
Unpaved agricultural access 
road 

Connect Treatment Facility to the 
Salinity Management Pipeline 

3,700 12 
Antonio Avenue, Las Posas 
Road 

Connect Treatment Facility to Zone 1 
distribution pipelines 